ZAFFINTIWAWF

_ MPC6XS

b XS #@
IN="J") X
PARTS LIST

ARSI EtatA\SH



@ THXICRLT

(1) BREXOHFR. FRORMES - 2—FES - BREH - BEZLTHLEVZT,

(2) EXHWmDERMIZHT LA,

(3) FERRILT. COMERREHERB 7T, .

(4) FEHCHRKEXHVRBIL ZTOT, RRICHEHEXEVXT,

(5) BEEZIC LV SOBRTED. CLL28E80H0 $TOTHRERS VRADL, HEXEVET,

®NOTICE (Reques for Customers)

( 1) Inplacing an order for parts, be sure to specily the index number in this liems and the number of parts.
(2 ) Return of ordered goods cannot be accepted.
( 3 ) Be sure to use the standard parts listed herein as repair parts.

Use of other maketed or similar goods often causes a deterioration of performance and an earlier damage.

(4 ) Since orders for parts rush in during the demand season, earlier order are recommended.

( 5) Asin somo cases forms and dimensions may be different owing to remodelling of modifications, order parts upon

notting the model number.

e e —————

&

8B R
CONTENTS

iR

SECTION NAME

¢ I & m m O O w »

bFSUAZVIIVT-R - FTIILN-RIE
TRANSMISSION CASE&CHANGE LEVER GROUP

FSOAZwvavFrE (1) BR
TRANSMISSION GEAR (I ) GROUP

FSUAZvavFP (1) BR
TRANSMISSION GEAR (1) GROUP

O—%U—h)\— - B8R
ROTARY COVER&TAIL WHEEL GROUP

IS - RNWhhiN—--Foo3 8%
ENGINE - BELT COVERS&TENSION GROUP

FANWA o [V W2 A m B DAY s £
HANDLES CONTROL LEVER GROUP

FSOAZTvI 3 (DOAEVS—) BE
TRANSMISSION GROUP (CROSS CENTER)

HHRRAIR
WHEEL GROUP

TR RRAR
ACCESSORY PARTS GROUP

.....................................................

................................

Iy

ENG'NE MODEL GM‘] 82LN - 371 .............................

..............

...........

.......................................

........................................

........................................

........................................

........................................

........................................

........................................



AZSwyavsh—xR - FxoIUN—BER FSOAZTVIIIS =R - FTILUN-[BF
A TRANSMISSION CASE & CHANGE LEVER GROUP - A

TRANSMISSION CASE & CHANGE LEVER GROUP

REES| a—F &S i LT & i1 g &
No. CODE No. PARTS NAME Q TY| REMARKS
A-01 | 143 2002 003 | S RAIVIa 7YYy TRANSMISSION ASSY 1
A-1 [ 143 2151 001 | Iw¥arsr—A L CASE L 1
A-2 | 143 2152 001 | Iw¥ars—RA R CASE R 1
A-3 | 9BT 0800 803 | Kb M8 x 8 ¢ BOLT M8 x8 ¢ 1
A- 4 | MO7 0118 000 | N2 aw)kvF PACKING 1
A-5 | M60 0116 000 | Fawatl PLUG, oil 1
A-6 | 138 0313 000 | 74— w hAsi— COVER, shifter rod 1
A-7 | 143 0357 000 | ¥>74k—uw by HOLDER, shifter rod 1
A-8 | 143 0375 000 | 74—y pbA IR SPRING 1
A-9 | M67 0317 000 | 2swF> C PACKING C 1

- A-10 | M67 0318 000 | AA b BOLT 1
A-11 | 9BT 0801 803 | RN b M8 x 18 ¢ BOLT M8 x 18 ¢ 4

A-12 [ 90OW 0816 200 | =T Wy M8 WASHER, seal M8 4

A-13 | 143 0351 001 | ¥74—uav b L ROD, shifter L 1

A-14 [ 143 0352 000 | ¥7&—74—2 L FORK, shifter L 1

A-15 [ 9SP 0402 205 | RS Y ¥ 0 4x22 PIN, spring ¢4x22 1

A-16 | MO7 0313 001 | 7&—umay baounvd PACKING, shifter rod 2

A-17 | 143 0353 000 | ¥74—uav b H ROD, shifterrod H 1

A-18 | 143 0354 000 | 74 —7*—2 H FORK, shifter H 1

A-19 | 9ST 0302 003 | 7V K $3x20¢ | PIN, split $3x20¢ | 1

A-20 | 9SB 0800 000 | AF 4 —NFE—N ¢8 BALL, steel $8 1

27 26 28 A21 | 143 0375 000 | ¥7&—mw FAIGk SPRING 1
A-22 | 9SW 1000 003 | 73A¥FHF MI10 WASHER, spring M10 2

A-23 | 9NT 1000 013 | v b MI10 P125 | NUT MI10 P125 | 2

1 W A-24 (143 0355 001 | v—RY—>74&—uav b ROD, rotary shifter 1

58 A-25 | 143 0356 000 | @—RV—>T7H—T%—2 FORK, rotary shifter 1
A-26 | 143 0375 000 | o7& —uay bA % SPRING 1

A-27 | 9SB 0800 000 | RF 4 —iAFE—n ¢8§ BALL, steel $8 1

A-28 | 9ST 0302 003 | PV $3x20¢ PIN, split $3x20¢ | 1

A-29 | MO7 0313 001 | 7% —uay bavkwd PACKING, shifter rod 2

A-30 | 143 0381 000 | m—& Y —7X—n v h#F— | COLLAR, rotary shifter rod 1

A-31 | 9SW 1000 003 | s394 A MI10 WASHER, spring  M10 2

A-32 | ONT 1000 013 | F> b M10 P125 | NUT MI0 P125 | 2

A-33 | 143 0295 000 | F > xUst SPRING, chain 1

A-34 | 143 0296 000 | Fx>3Usk B SPRING, chain B 1

A-35 | 143 0366 000 | 7 >FAs82 A GUIDE, plate A 1

A-36 | 143 0367 000 | 7 F AN A MY IR— STOPPER, guide plate 1

A-37 | 143 0368 000 | A hv,¢— B STOPPER B 1

A-38 | ONT 0600 003 | v b M6 NUT M6 2

A-39 | 143 0369 000 | FxroTrF ARy GUIDE, change plate 1




FSURAZEWD VTR - FTOILN-FBR Sy, 2wy aur—2 - ~ LN — B
A . TRANSMISSION CASE & CHANGE LEVER GROUP A bIZAZsaLT oA F LTk

TRANSMISSION CASE & CHANGE LEVER GROUP

AHES| a—F &5 i " % i e w £
No. CODE No. PARTS NAME ' Q TY| REMARKS
A-40 | 143 0370 001 | R b wot—k ity % SPRING, stopper 2
A-41 | 9BT 0802 203 | An b M8x22¢ BOLT M8 x22¢ 4
A-42 | 9SW 0800 003 | /sA Y H A M8 WASHER, spring M8 4
A-43 | 9BT 0801 603 | Kb M8 x 16 ¢ BOLT M8 x 16 ¢ 4
A-44 | 9SW 0800 003 | /SAYH A M8 WASHER, spring M3 4
A-45 | 8MA 0189 000 | Fx>o~v—2 MARK, change 1
A-46 | 143 0365 002 | u—& Y —F T VLIv— LEVER, rotary change 1
A-47 | 143 0361 000 | Fzrvn—FHx HOLDER, change lever 1
A-48 | 9CD 0601 603 | +=FARfHRM/NEAY M6x16¢ | SCREW M6 x 16 ¢ 2
A-49 | 143 0373 000 | Fxrovon—=FY () GRIP, change lever (red) 1

') & A-50 | 143 0360 002 | FxrPLIi— LEVER, change 1
A-51 | 143 0361 000 | Fzryvii—FHx HOLDER, change lever 1
A-52 | 9CD 0602 003 | +FFRATAMNAT M6x20¢ SCREW M6 x 20 ¢ 2
A-53 | 143 0372 000 | Fx>ovi—=F) (B) GRIP, change lever (black) 1
A-54 | 9BT 0601 203 | Knb M6x12 ¢ BOLT M6 x 12 ¢ 1
A-55 | 9BT 0600 803 | Anb M6x8¢ BOLT M6 x8¢ 1
A-56 | 9OW 0613 160 | >—nAT V¥ 6 WASHER, seal ¢6 2
A-57 | 9BH 0601 473 | 7TAHRMNDb M16x14¢ | 7T BOLT M16x14¢ | 30
A-58 | ONF 0600 003 | 75>+ v b M16 NUT M16 30
A-59 | 9BT 0801 603 | Anb MBx 16 ¢ BOLT M8 x16¢ 6
A-60 | 9SW 0800 003 | /sA¥H % M8 WASHER, spring M8 6
A-61 | ONT 0800 003 | v b M8 NUT M8 6
A-62 | 122 1821 000 | A A ne—2 MARK, ail 1
A-63 | 143 0364 000 | F=>INRUY 1
™ i A64 | 143 0376 000 | FxYLiv—AToR SPRING 1
A-65 | 143 0379 000 | @—ZVUF LT F I SPRING 1




O

= FSUOAZwI 3 (1) BBiE

- TRANSMISSION GEAR (1) GROUP

RH#ES| a—-F BF i i # i HE i &
No. CODE No. PARTS NAME Q TY| REMARKS
B-1 | 143 0297 000 | 22 SHAFT, main 1
B-2 |90S 2047 0702 | A n—v SC-20477 SEAL, oil SC-20477 1
B-3 |[9RR 4700 005 | AFvSY 7 R-47 RING, snap R-47 1
B-4 |9BB 6204 000 | R—ATFTV T #6204 BEARING, ball #6204 1
B-5 (143 0252 003 | v—&Y)—FOF¥ GEAR, rotary change 1
B-6 [143 0251 001 | Fx=>oF% H GEAR, change H 1
B-7 | 141 0212 001 [ F=>2FFv L GEAR, change L 1
B- 8 |[9BB 6203 000 | R—n~xY7 #6203 BEARING, ball #6203 1
B-9 |9RR 4000 005 | RFw SV >r R-40 RING, snap R-40 1
B-10 | 9SC 4000 700 | >—nFvr v/ CAP, seal 1
B-11 |9SC 3500 700 | >—rFvy v CAP, seal 2
B-12 | 9RR 3500 005 | AFvFY 7 R-35 RING, snap R-35 2
B-13 | 9BB 6003 000 | A—nx7V 2 #6003 BEARING, ball #6003 2
B-14 | 143 0256 002 | 2y 7u—4y—F¥ GEAR, second 1
B-15 |9NB 2024 172 | =— KA_7 Y > KT-202417 | BEARING, needle KT-202417| 2
B-16 | 143 0263 000 | 22 A45— COLLAR, second 1
B-17 | MI13 0216 000 | ¥4 RZSVFTIHFHR WASHER 1
B-18 | 143 0255 000 | 2¥2F¥ C GEAR,second C 1
B-19 143 0254 000 | 222 %% GEAR, second 1
B-20 | 141 0223 001 | 22 45— A COLLAR A 1
B-21 |[144 0263 000 | 22 SHAFT, second 1
B-22 | 143 0257 000 | xw 2o o2 SHAFT, back 1
B-23 | 143 0258 000 | ,sv o ¥¥ GEAR, back 1
B-24 | MI13 0227 001 | w2 ao¥hii WASHER 1
B-25 | M52 0247 000 | ko ows+ 12 Vb WASHER 12 (out) 2
B-26 | M52 0248 000 | kRoowiy 12 v©F WASHER 12 (in) 1
B-27 | 9NB 1822 162 | =— K7 Y BEARING, needle 2
B-28 | 9SW 1200 003 | /xax¥H*F M12 WASHER, spring MI2 2
B-29 | 9NT 1200 013 | +> b M12 P15 NUT M12 P15 2
B-30 | 141 0226 000 | 3¥-&¥¥ GEAR, third 1
B-31 |122 0220 000 | 3>~ SHAFT, third 1
B-32 [122 0222 000 | #>— B COLLAR B 1
B-33 | MO7 0217 001 | 4% A WASHER A 2
B-34 | MO7 0234 002 | A2V FT v 7 hswvF PACKING 2
B-35 | MO07 0313 001 | ¥ 7&—uaw b3aouvwi . PACKING 2
B-36 | 9NB 2226 132 | =— KAx7 ) 5 KT-222613 | BEARING, needle KT-222613| 2
B-37 | 9NT 1000 013 | F+» b MI10 P125 | NUT M10 P125 | 2
B-38 | 9SW 1000 003 | /sA¥H 2 M10 WASHER, spring  MI10 2
B-39 | 143 2210 000 | >+ o ¥¥ GEAR, axle 1
B-40 | 143 2211 000 | >+> 2 AXLE 2

— 6 —




o= ws gy (1) R ! B FSOAZwI 3 FET (1) iR
B . T GMSSION GEAR (1) GROUP | B. TRANSMISSION GEAR (1) GROUP
. TRANSMISSION |
:‘ RHEE] a-F &= % 5 % i ME| W =
No. CODE No. PARTS NAME Q TY| REMARKS
'. B-41 | 143 2212 000 | FAHD 2 SHAFT 1
B-42 | 143 2213 000 | 25 v F %% GEAR, clutch 2
B-43 | 143 2214 000 | A hwFY Y WA RING, stop 2
! B-44 | 143 2215 000 | S ¥ Do hT— COLLAR, axle 2
B-45 | 143 2216 001 | 25w F74—2 FORK, clutch 2
B-46 | 143 2217 000 | 259 F74—2 %7+ L | SHAFT,clutch fork L 1
B-47 | 143 2218 000 | 2595 74—2 %7k R | SHAFT,clutch fork R 1
B-48 |9OR 1200 001 | OV >% P-12 O RING P-12 2
B-49 | 90S 1218 0500 | A4 A — VCI2185 | SEAL,oil vei2iss | 2
B-50 | 9TP 0402 203 | F—s¢—E > PIN 2
> B-51 | 143 2220 000 | AbwF Y RE RING, stop 2
B-52 | M81 0221 000 | ¥4 K25 v +E koosk SPRING 2
B-53 | ONB 1620 162 | =— KT Y >~ KT162016 | BEARING, needle KT162016 | 4
B54 |9SB 1250 000 | RF—AK—L 532" BALL, steel 5/32" 48
B-55 | 9BB 6205 000 | K—ARTY S #6205 BEARING, ball #6205 2
B-56 | 9RR 5200 005 | A+ r RING, snap 2
B-57 | 90S 2552 1510 | A4 As—i SEAL, oil 2
™
— 8 —



|
o | FSUZIwviavEr (1) BiE
C SYAS ‘syéfo?qJGz\l:EXR( r }I%Q%ROUP ! C. TRANSMISSION GEAR (I) GROUP
. TRANSMI |
3‘ AHLEE| a—-F &S = N % # 8 w o
| No. CODE No. PARTS NAME Q TY| REMARKS
a C-1 |[143 0270 003 | axw o2 SHAFT 1
zi C-2 |143 0271 004 | aAD o2y 29 GEAR 29 2
: C-3 [143 0272 000 | AFarv b 15 SPROCKET 15 1
i‘ C-4 [143 0273 000 | 7>+ 325 WASHER 325 2
{ C-5 | 143 0274 000 | Vv >+ 505 WASHER 505 2
, C- 6 |[90R 4000 000 | OV > P-40 O RING P-40 2
C-7 |9NB 3220 Z00 | =— KA~x7 Y % TA-3220Z | BEARING,needle TA-3220Z | 2
C-8 |LFB 5020 000 | K54 Xy b7 v a2 LFB-5020 | BUSH LFB-5020 | 2
C-9 |90S 3042 0802 | A4 n>—n SC-30428 SEAL, oil SC-30428 | 2
C-10 | 143 2224 000 | 7w v 205 WASHER 205 1
C-11 [ 143 2223 002 | m—2V—=2o2%% 25 GEAR 25 2
C-12 | 143 2222 001 | a—=&0—2T0 SHAFT, second 1
C-13 | 9SP 0402 805 | AF Y > ¥ ¢4x28¢ | PIN, spring 64x28¢ | 1
C-14 [ 143 2227 000 | A7 v b 9T SPROCKET 9T 1
C-15 [9SP 0303 005 | RFY > rEy ¢$3x30¢ | PIN, spring $3x30¢ | 1
C-16 | 143 2226 001 | Fx>RY T2 SHAFT 1
C-17 | 143 2225 000 | 7w+ 155 WASHER 155 2
C-18 | 143 0261 000 | A7 ol v bV FF¥¥ GEAR, sprocket 1
C-19 | 143 0262 000 | w—R V=22 H5— COLLAR 1
C-20 |9NB 2024 172 | =— R 7 Y 2 KT-202417 | BEARING, needle KT-202417| 2
C-21 | M52 0247 000 | ko owsy 12 Vb WASHER 12 (out) 2
C-22 [ M52 0248 000 | ko Uwyy 12 w5 WASHER 12 (in) 1
C-23 | MI3 0227 001 | /8w Z3aoHhi WASHER 1
C-24 |143 0260 000 | m—&Y—2 2 SHAFT, rotary 1
C-25 |9SW 1200 003 | /S5 H A% M12 WASHER, spring  MI12 2
C-26 |9NT 1200 013 | +v b MI2 P15 | NUT MI2 P15 | 2
C-27 |9RC 0525 521 | g—5—F x> #525x52 ¢ | CHAIN,roller  #525%x52¢| 1




—11 —

J—97)\— - R | D . RSTARY QOVER & TAR WHEEL GROUP
D ROT/;ARY COVER & TAIL WHEEL GROUP | _
i| AHER| a—F &2 ® % % HE| =

,' No. CODE No. PARTS NAME Q TY| REMARKS

| D-1 |144 2550 001 | w—&Y—#ss— 600 7%> | ROTARY COVER 600 ASSY | 1

,I D-2 | 144 2553 000 | %A KAst— L COVER, side L 1

'. D-3 |144 2554 000 | ¥4 FAs8— R COVER,side R 1

¢ D- 4 |144 2555 000 | vahos— COVER, side 2

D-5 |9NP 0800 040 | FA v b M8 NUT, nylon M8 2

| D- 6 | ONW 0800 053 | F=awFv k M8 NUT, wing M8 2

D-7 | 9FW 0800 003 | &4 M$ WASHER, plain M8 2

D- 8 144 2556 000 | Zv O L4 RUBBER 2

D-9 |[144 2557 000 | ZvdLH AHxT A PLATE, rubber setting A 1

D-10 | 9BT 0601 603 | &A Tk M6x16¢ | BOLT M6x16¢ | 6

() D-11 | 9SW 0600 003 | 73545 % M6 WASHER, spring M6 6

D-12 | ONT 0600 003 | Fv + M6 NUT M6 6

D-13 | 9SW 0800 003 | /xF¥H % M8 WASHER, spring M8 6

D-14 | 9FW 0800 003 | b 5H#4 % M8$ WASHER, plain M8 6

D-15 |9NC 0800 013 | 7ZuFw b MS$ NUT, cap M8 6

D-16 | 144 2558 000 | wxH <— COVER, front 1

D-17 | 9SW 0600 003 | /¢ 44 % M6 WASHER, spring M8 4

D-18 | 9NC 0600 013 | 7ZwuFv b M6 NUT, cap M6 4

D-19 | 8MA 0002 000 | /sw 2oy A4 arv—2 MARK 1

D-20 | 8MA 0006 000 | <A hFawtAfF224v—2| MARK 1

D-21 |8MA 0155 000 | W AL aFayfv—2 MARK 1

D-22 | M23 0619 001 | ¥ AVH Lss— B LEVER, fitting B 1

D23 |S73 1420 000 | A RSv—2 MAMETORA MARK 2

D24 | 144 2559 66 | eV U T Yy SLEDGE ASSY, tail 1

» D-25 | 144 2552 000 | A5 — STAY 1

D-26 | 9BT 0802 003 | Hi k M8x20¢ | BOLT M§x20¢ | 2

D-27 | 9SW 0800 003 | /<4 % M8 WASHER, spring M8 2

o4 D-28 | 9NT 0800 003 | +v b M8 NUT M$ 2

D-29 | 9BT 1206 003 | #n b MI2x60¢ | BOLT MI2x60¢| 1

D-30 |9NL 1200 003 | mwZF v b M12 NUT, lock MI2 1




E.

Ty
ENGINE

-

RIVEHAIN—--FT2>3
BELT COVER & TEN

BAIR
SION GROUP

E.

IV - NIbbDN— -T2 a /%

ENGINE - BELT COVER & TENSION GROUP

REES| a—F &5 ® L5 & i HE2 W &
No. CODE No. PARTS NAME Q' TY| REMARKS
E-1 |144 2450 001 | = > 7Vv—LA FRAME, engine 1
E-2 |144 1251 001 | RS R4 b (B) WEIGHT, balance (black) 1
E-3 | 9BT 1205 503 | R’k MI2x50¢ | BOLT MI2x50¢ | 2
E- 4 | 9SW 1200 003 | /sA¥H A M12 WASHER, spring  M12 2
E-5 |9NT 1200 003 | +¥ b MI2 NUT Mi2 4
E- 6 |9BT 0807 003 | Kb M8 x70¢ BOLT M8 x70¢ 3
E- 7 | 9SW 0800 003 | /sA3 ¥4 A M8 WASHER, spring M8 3
E- 8 |9NT 0800 003 | +» b M8 NUT M8 3
E-9 | CEG 0021 330 | A F=x>>> GMIB2LN-371 | ENGINE GMI82LN-371| 1
E-10 | 9BT 0804 003 | RN b M8 x40 ¢ BOLT M8 x40 ¢ 4
E-11 | 9SW 0800 003 | /s394 % M8 WASHER, spring M8 4
E-12 | 9FW 0800 003 | ZH¥H % M8 WASHER, plain M8 8
E-13 | 9NT 0800 003 | v b M8 NUT M$§ 4
E-14 | M81 2314 000 | ?A NFe—2 MARK 1
E-15 | M88 1321 000 | 7wa > hAsx— COVER, front 1
E-16 | 108 1421 000 | 7wv> be—7 MARK 1
E-17 | 128 0712 000 | V¥ A s— COVER, rear 1
E-18 |9CR 0801 213 | FZ AR M8x12¢ SCREW M8 x12 ¢ 1
E-19 | 9CR 0601 213 | FZ R XY M6x12 ¢ SCREW M6x 12 ¢ 2
E-20 | 128 0713 000 | Asxs—a5A4Fv—1L PLATE, cover 1
E-21 | 9BT 0601 203 | R b M6 x 12 ¢ BOLT M6x12 ¢ 2
E-22 | 9SW 0600 003 | 7SR HF M6 WASHER, spring M6 2
E-23 [ 9NT 0600 003 | > b M6 NUT M6 2
E-24 | 9KY 0503 503 | ¥— 5x5x35¢ | KEY 5x5x35¢| 1
E-25 | 143 0861 000 | ~W b Ax—ZAF— STAY, belt cover 1
E-26 |[9BK 0801 683 | /s3¥YE*EMnb MExI16¢ BOLT, w/washer M8 x 16 ¢ 2
E-27 | 143 0863 000 | =>¥ /=Y PULLEY, engine 1
E-28 | M40 3852 000 | &=>F7F—V PULLEY, body 1
E-29 | 9BT 0801 603 | Kb M8 x 16 ¢ BOLT M8 x 16 ¢ 1
E-30 | 9VA 0430 003 | V~) b (v ) LA-43 V BELT LA-43inch| 2
E-31 | 144 2850 001 |~V b Ass— COVER, belt 1
E-32 | M26 0833 )7 o, M26-0833-0eo(E) | KNOB 2
E-33 | 144 25517000 | "WV PMAHNR— YW AT A4 STAY 1
E-34 | 9BK 0602 083 [ /sA¥YFEHAL P+ M6x20¢ BOLT, w/washer M6 x 20 ¢ 2
E-35 | 8MA 0226 000 | =W bk Ais—=—7 MARK, belt cover 1
E-36 |144 0852 000 | 7>z »7—LA ARM, tension 1
E-37 | M36 2838 000 | 74 vZ2¥vFrrarEkisii ¢ 23| SPRING $23 1
E-38 | M66 0824 000 | 7>>»a>anm A-W ROLLER, tension A-W 1
E-39 | 9RS 1200 005 | RF v SV > S-12 RING, snap S-12 1
E-40 | 9BK 0601 483 | /sA¥Y*HRNMb+ M6x14¢ BOLT, w/washer M6 x 14 ¢ 1




. TUYY - RIVR A= - T3 R
23 YRR E . EXGINE - BELT COVER & TENSION GROUP

Sy - R ERN= TUE
E . EXGNE - BELT COVER & TENSION GROUP

REES| 2—F &= i ) % Ei g H £
No. CODE No. PARTS NAME Q TY| REMARKS
E-41 |143 0857 000 | =27 U RAFw b NUT 1
E-42 | 8MA 0518 000 | A=A v Fvore—2 MARK 1
E-43 | 143 0566 000 | >—NT A4 RUBBER, seal 1
E-44 | 8MA 0220 001 | AR > FF o —2 MARK 1
E-45 | W405B05X035 | F— KEY 1
E-46 | W207H08 Ty — WASHER 1
E-47 | BOB0AOSX016 BN BOLT 1
' ™
D



F.

> RIV - Oy bO—IVU Bk
II-}KNB)LE % CONTROL LEVER GROUP

33

34

F.

N B - 22 O3
HANDLE & CONTROL LEVER GROUP

AH&S| a—F &S 1 & % L g W %
No. CODE No. PARTS NAME Q TY| REMARKS
F-1 |143 0650 003 | ~>r kv HANDLE 1
F-2 | 144 2851 000 | 74 >®RAEa—F £ =1120 CORD, stop ¢ =1120 1
F-3 | M8l 2311 000 | A v FHss— COVER, switch 1
F-4 | M81 2312 000 | Asx— b U TS5 FLANGE, setting cover 1
F-5 |8MA 0027 000 | 74 >RA2—2 MARK, stop button 1
F- 6 | FR63048A AT 2L v+ SWITCH, stop |
F-7 | 124 0618 000 | N> Fa=FV GRIP, handle adjust 2
F-8 | M81 2215 000 | N FAFavtfe—2 MARK 1
F-9 [M81 0619 000 |>aZ5vFv—2 MARK 1
F-10 |8MA 0007 000 | 75 vFVvIis—FavtAf~v—2| MARK )|
F-11 | 143 0651 000 | N> KT 54w b BRACKET, handle 1
F-12 | 143 0652 000 | N> Ba by Y47 ¢19%xt36 | PIPE handle ¢ 19xt36 1
F-13 | 9BT 1212 003 | Hn b M12x120¢ | BOLT MI2x120¢ | 1
F-14 | 9SW 1200 003 | /33 ¥FH % M12 WASHER, spring  M12 |
F-15 | ONT 1200 003 | v b M12 NUT M12 |
F-16 | 9BT 0802 003 | KA b M8 x20 ¢ BOLT M8 x 20 ¢ 4
F-17 | 9SW 0800 003 | 7SAH4 % M8 WASHER, spring M8 4
F-18 | 143 0654 000 | N> R Ais— COVER, handle 1
F-19 | M81 2229 000 | N> Rupos—<v—2 L MARK, handle cover L 1
F-20 | M81 2230 000 | N> FaHisi—vw—2 R MARK, handle cover R 1
F-21 | 8MA 0223 001 | 2 XA N> PLATE, main 1
F-22 | 8MA 0009 000 | 7>¥>dhrv¥avv—2 | MARK 1
F-23 | M86 0717 000 | 7>E¥>¥Fave—2 MARK 1
F-24 | 9BK 0601 093 | EZ/sR2 ¥V F RNV FM6x10£4 | BOLT, w/washer M6x 10 ¢ 2
F-25 |[143 0663 000 | ¥awxFavtf U4y WIRE 1
F-26 | 143 0653 001 [ »>RraFA ¥y PIN, handle 1
F-27 | M40 0429 000 | a5 A Eawisik SPRING 1
F-28 |[Ell 2224 000 | 725w Furi— (B) ¢222H LEVER, clutch (black) 1
F-29 [9CV 1500 001 | a>~Rw 7 A~V CV-150A BELT,convex  CV-150A 2
F-30 |[144 2852 000 | ¥ A FZ25vFUAf¥— WIRE, side clutch 2
F-31 |E23 1122 040 | 2> uss—assy /SBAL | LEVER ASSY 1—+—=> %k
F-32 | E13 1149 000 | 75w F173—ASSY LEVER, clutch ASSY 1 [E23-4/22-040
F-33 | MO8 1016 000 | ES7XVE> A PIN A 9 | &#HAB
F-34 |9ST 0150 503 | V¥ B PIN, split B 2 |Ea¢-4o03- 030
F-35 | 143 0856 001 | 7>ra/bos— LEVER, tension 1
F-36 [103 1012 000 | EZ¥H A% WASHER, plain 1
F-37 | 8MA 0026 000 | vis—Vo¥o—2 MARK 1
F-38 |[9ST 0201 503 | V¥ $2x15¢ PIN, split ¢2x15¢ | 1
F-39 |[143 0858 000 | 7>>¥=a>UA4¥ WIRE, tension i
F-40 [ MI3 1754 000 | 7>>ak DAL PAY SPRING 1




F.

NJEIV-1
HANDLE &

> +O—WL )\ BBk
éBNTROL LEVER GROUP

34

F.

N BV - 3 O=IbUN\—FEiF
HANDLE & CONTROL LEVER GROUP

RHUES| a-—F &5 # i % i wna i %
No. CODE No. PARTS NAME Q TY| REMARKS
F-41 | 9NT 0600 003 | ¥ b M6 NUT M6 1
F-42 |[9NP 0600 042 | 4w Fv b M6 NUT, nylon M6 1
F-43 | 143 0862 001 | A >— COLLAR 1
F-44 | 9BT 0806 503 | AN b M8 x65¢ BOLT M8 x 65 ¢ 1
F-45 | 9SW 0800 003 | /sp¥H % M8 WASHER, spring M8 1
F-46 |9NT 0800 003 | F¥ b M8 NUT M8 1
F-47 | 144 2853 000 | Ay AT A¥ £ =1430 WIRE, slottle £ =1430 |

l
—~920 —




f‘:\

SsyASvy 3y (POAEYS-) Bk
G . I'ItRjA‘I/\léMlSJSION GROUP (CROSS CENTER)

L i

SUAZTYa (DOAL 5 —) Bk
P (CROSS CENTER)

(-

RIEES| 2—-F &S i1 [ # £ MW % %
No. CODE No. PARTS NAME Q TY| REMARKS
G- 1 AN HOLDER, edge 2
G- 2 JaRAFEVY A R EDGE R 2
G-3 | H O JaAiFiEvi L EDGE L 2
G- 4 | 430293080 | ZuA~T T YA R EDGE R 1
G-5 1153“‘6%2;58‘5 TURANYY YA L EDGE L 1
G-6 | M52 0724 000 [ YA RDYHRNE BOLT, fitting edge 6
G- 7 | 9SW 1000 003 | /sApHH F M10 WASHER, spring M10 6
G- 8 |ONT 1000 003 | +¥» b M10 NUT M10 6
G-9 |9BB 6012 001 | R—n~x7Y 7 #6012 BEARING, ball #6012 2
G-10 | 9RS 6000 005 | AFwFY o S-60 RING, snap S-60 2
G-11 |9RR 9500 005 | AFwvFY > R-95 RING, snap R-95 2
G-12 | 9RS 4500 005 | AFvFY > r S-45 RING, snap -S-45 2
G-13 | 143 0278 000 | Z7aAxX¥¥ 18 GEAR, cross 18 2
G-14 |143 0284 000 | >Z7Vv&*>—i QLF609512195 | SEAL QLF609512195 2
G-15 |[143 0385 001 | Zuzx*xvyv/ CAP 2
G-16 [ 143 0386 001 | Fr v 7AYo 2
G-17 | 143 0387 000 | KR—> ) 2 RING 2
G-18 | 143 2234 000 | AR Y ¥— SEAL 2
G-19 | LFB 3012 000 | A A VA RXZ)L LFB-3012 METALL LFB-3012 | 2
G-20 |LFW 3015 000 | kKI4 XV bUv ¥+ 30x48x15 | WASHER 0x48x15| 2
G-21 | 90S 3042 0804 | A A V— TC-30428 SEAL, oil TC-30428 | 2
G-22 | 144 1055 003 | avvnvusr L HOLDER L 1
G-23 | R04 0644 000 | F+&Y X (#H/) MN-IR EDGE MN-9R 1
G-24 | R04 0645 000 | F+Z&Y A (#Hib/M) MN-IL EDGE MN-9L 1
G-25 | 144 1056 003 | 2aww i R HOLDER R 1
G-26 | M40 0502 000 | FZ ALty baARMb BOLT, set drum 2
G-27 | 9NL 1000 003 | @w 2w b NUT, lock 2
G-28 | M52 0724 000 [ YA MY YrHENLD BOLT, setting edge 10
G-29 | 9NT 1000 003 | v b M10 NUT M10 10
G-30 | 9SW 1000 003 | 7sF A% M10 WASHER, spring M10 10
G-31 [143 1058 000 | &YX L EDGE L 4
G-32 | 143 1059 000 | +&¥Y A R EDGE R 4




Q0
ESERRR
-3
H . W Group H . wrieeC eroup

RuBs| a—F &8 % ‘B % % BER| # =
No. CODE No. PARTS NAME Q TY| REMARKS
H-1 | M40 0510 002 | "4 NMF2—F TUBE, wheel 2
H-2 | M81 1116 000 | v o2 ¥y PIN, axle 2
H-3 |9RP 1023 003 | R¥ > ¢ 10 R PIN 610 2
H- 4 | M81 1124 000 | &A N LT 5ED) | 300A-7A WHEEL 300A-7A | 2
H-5 | M81 1125 000 | &4 i 758 ™ 300A-7B WHEEL 300A-7B | 2
H- 6 | M81 1105 001 | X4 400-7 7v 3 R TIRE ASSY 400-7 R 1
H-7 | M81 1106 001 | &4+ 400-7 v L TIRE ASSY 400-7 L 1
H-8 | M81 1118 000 | &4 NHE A BOSS, wheel . 2
H-9 | 9BT 0801 603 | A b M8x16 ¢ | BOLT M8x16 ¢ | 8
H-10 | 9BT 0802 003 | HA M8x20 ¢ |BOLT M8x20 ¢ | 8

™ H-11 | 9SW 0800 003 | /s34 % M8 WASHER, spring M8 16
H-12 | 9NT 0800 003 | Fv k M8 NUT M8 16
H-13 | M26 1111 000 | % o2 ¥ PIN, axle 2
H-14 |9RP 1023 003 | R¥ > ¢ 10 R PIN ¢ 10 2

~ 23—



g?&“éﬁsaé%w PARTS GROUP

J.

10

1IB SR
ACCESSORY PARTS GROUP

J.

H%s| a—F &5 b o] # i Ha 5 &
No. CODE No. PARTS NAME Q TY| REMARKS
J- 1 | M40 4411 000 | Ky o7 AR F 13x17 SPANNER,box  13x17 1
J-2 | M40 4412 001 | R 2 AV F 17 WRENCH, box 17 1
J-3 143 1511 000 [ K>F hYEY MANUAL BOOK, chassis 1
J-4 | M26 1111 001 | v 2K PIN, axle 1
J-5 |9RP 1023 003 | RE¥ > ¢ 10 R PIN ¢ 10 1
J- 6 | M40 0502 000 | KZALtw bRV B BOLT, drum set 1
J-7 |9NL 1000 003 | ew 2+ v b M10 NUT, lock M10 1
J-8 | 111 1530 001 | 2w JZnm BAG, tool 1
- 9 | FA1297 Virw b F 160 ¢ WRENCH, socket 160 ¢ 1 |xro AR
J-10 | KNI3001AA AZ N 2RS4 3— DRIVER, screw 1 |z UBEE
J-11 | KN52009AA IO TPVAA Y AAa | MANUAL BOOK, engine 1 |zooABEm




